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DESCRIPTION

1 Right engine guard (Black) 1 DEFENSA 2249N

2 Left engine guard (Black) 1 DEFENSA 2249N

3 M8x30 DIN912 allen screw 2 M2TM080125030A8
4 M8 DIN125/A washer 4 M2AMOSDIN125AZB
5 M8 DIN985 locknut 2 M2TUMO8DIN985ZB
6 M10/150x25 DIN912 screw 2 TORNIAD912-419

7 M10 DIN125/A washer 2 M2AM10DIN125AZB
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MOUNTING INSTRUCTIONS
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